u_:i‘ 3

GROUNDS MOWERS

Models

GI652 0052-T,G52A,G52AC,
'0052T,0052TC,52A,52AC,

10052TCSS,0052CH1
(52" MOWER DECKS)

Parts List

00527CSS.0052TCIH DECK DRIVE (1992 AND AFTER)

~ Grazer Division, Ingersoll Equipment Company

Winneconne, Wi 54986

-

TABLE OF CONTENTS

CHAIN DRIVE HOWERS
G1652 MOWER DE[K (1982)

1652 MOWER DECK {1983)
0052-T MOWER DECK (1984-1986)

HYDRAULIC DRIVE TRACTORS

" QOS2TCSS,0052TCH] DECK PARTS (1988-1991) ..................
. OSTTCSS,0082TCI1 DECK DRIVE (1988-199]) ... RPN

(

( ‘
0052TCSS,0052¥CI| DECK PARTS (1992 AND AFTER)

(

MISC.

CDECALS o .

" APPLICATION CHART |

52" DECKS ON CHAIN DRIVE MOWERS

DECKMODEL - = YEAR USED

ales2 T 19821983 -
oos2T " 1984-1986
GSAGSUAC 1987-1991
0052T,00521C . - 1987-1991
5245240 527CS5 “ 1992 AND AFTER

52" DECKS ON HYDRAULIC DRIVE MOWERS

DECKMODEL' . YEAR USED

00527CSS,00527CH , 1988-1991

(0052TCS8,00521CH - 1992 AND AFTER

...................................

............................

0052T,0052TC,GS2T,G52TC DECK PARTS (1987-1991) ..............
+ 0052T,00827C,G527,G52TC DECK DRIVE (1987-1991) ............ ..
52A52AC,S2TCSS DECK PARTS (1992 AND AFTER) .................
524,52AC,52TCSS DECK DRIVE (1992 AND AFTER)-.................

...............

~ MOWER MODEL

GI6S2 :
61600,G1800

~ G1250,61800

G1250,Gi800

(1250,G1600,G1800CD

- MOWER MODEL

6180061890
(1890,62090




BELT PLACEMENT

CIAGRAM

G1652 MOWER DECK ASSEMBLY

"~ 39.

REF, PART NO,
NO, NO. REQED, .. . DESCRIPTIONS
1. '320-0000 1 MOWER DECK
2, 320-0001 1 COVER ESMALL)
3. . 320-0002 1| 'COVER (LARGE)
L, 320-0003 1 - *FOOT GUARD
5, 320-0004 1 GEAR BOX MOUNT
6. 900-3507 L GAGE WHEEL BUSHING
7. .300-0036 1 BELT GUARD |
. 8. 320-0005 2 GAGE WHEEL MOUNT
9. 90Q-5534 3 SPRING WASHER .
10, 320-0006 2 BRACKET, CACE WHEEL MOUNT
11, 320-0007 2 FORK, GAGE WHEETL
12, . 320~-0008 c 2 AXLE, GAGE WHREL
13.  —mm———— 2 GAGE WHEEL BOLT
Tk, 300-0024 2 DECK. LIFT ARM BACK ADJUSTABIE
15. 300-0013 2 BUSHING, DECK LIFT ARM
16. 300-0014 1 CROSSBAR
17. 300-0012 . 1 BELT TIGHTENER
18, 300-0016 1 SPACER, IDLER .
19, © 900-2514 1 PULLEY, GEAR BOX (IN-PUT)
20, - 900-2510 - -1 PULLEY, GEAR BOX (QUT-PUT)
21, 900-2508 2 . PUIIEY, IDLER
22, 900-2511 2 PULLEY, SPINDIE .
213, 300-0017 3 WASHER, SPINDLE
24, 900-3505 6 BEARING SPINDLE
25, 300-0027 ¢ 3 . SPACER SPINDIE
26, 300-0025 3 HOUSING -SPINDLE
27. . 300-0026 C 2  SHAFT SPINDLE
28, 900-5528 3 BLADE
29; 300-0021 3 KEY SPINDLE
30. 900-3005 1 BELT, DECK A
31. 900~3004 1 BELT, DRIVE
32, 900~5518 2 CABLE, DECK
33, 900-5519 2 PINS, DECK
3, 900-5520 6 HATR PIN
354 900-5536 b PINS, GAGE WHEEL. "
S 900-4020 2 - GAGE WHEEL
37, 900-5535" 1 CEAR BOX .
38, 300-0022 1 CROSS BAR -PIN ‘
300-0023 L.H. 1 DECK LIFT ARM FRONT ADJUSTABLE L.H, .
40, 300-0023 R.H., 1 DECK LIFT ARM FRONT ADJUSTABLE R.H,
e 320-0009 1 |

COVER, RIGHT HAND SIDE



~ - Gl652 MOWER DECK ASSEMBLY

BELT PLACEMENT

OIAGRAM
.

PART

1983

G1652 MOWER DECK ASSEMBLY

- 22,

REF. NO. .
NO, NO. REQED. - DESCRIPTTONS |
1. 320-0000 1 MOWER DECK
2. .320-0001 1 ' COVER ESMALL)
SR 320-0002 1 * COVER (LARGE)
4, - 7320-0003 1 FOOT GUARD i
5, 320-0004 1 GEAR BOX MOUNT-
6. 900-3507 b GAGE WHEEL ‘BUSHING
7, 300-0036 1 BELT GUARD
8. 320-0005 2 » CAGE WHEEL MOUNT
C 9, -~ 900-5534 3. SPRING WASHER
10. 320-00056 2 BRACKET, GAGE WHEEL MOUNT
11, 320~0007 2 FORK, CAGE WHEEL
12, 320-~0008 2 AX1E, GAGE WHEEL .
13, ——————- 2 GAGE WHEEL BOLT
14, 300-0024 2 DECK LIFT ARM BACK ADJUSTABLE
15, -300-0013 2 BUSHING, DECK LIFT ARM
16. 300-0014 1 .CROSSBAR
17. 330-0012 1 BELT TIGHTENER
18, 300-0016 1 SPACER, IDI=R o
19. 900-2514 1 PULIEY, CZAR BOX EIN*PUT)
20, 900-2510 1 PULLEY, GEAR BOX~ ouUT=FUT)
21, 900-2522 1 PULLEY, IDLER (SMALL)
900-2511 3 PULIEY, SPINDLE
23, 300-0017 3 WASHER, SPINDLE
2i, c0Q-35C6 6 BEARINC, SPINDLE
25, 300-0027 . 3 SPACER, SPINDLE
26, - 300~0025 3 HOUSING, SPINDLE
27. 300-0026 2 ) SHAFT, -SPINDLE
28, . 900-5528 3. BLADE
29, 300-0021 3 '  XEY, SPINDLE
‘30, 900-3005 1 DECK EELT EEARLY 82 MODELS)
30, 900-3005B 1 DECK BELT (NEW MODELS)
3, 900-3004 1 DRIVE BELT
32, 900-5518 2 CABIE, DECK
"33, 900-5519 2 PINS, DECK
U, . 900-5520 6 HAIR PINS
35. '900-5536 4 PINS, GAGE WHEEL
36, 900-14020 2 GAGE WHEEL 3
374 900-5535 - s S _ GEAR BOX— - ——— T -
18, 300-0022-—  ~ T CROSS BAR PIN
“39, 300-0023L.H, 1 DECK LIFT ARM FRONT ADJUSTABLE ..
4o, . 300-0023R,H. 1 DECK LIFT ARM FRONT ADJUSTABLE .
by, . 320-0009 1 COVER, RIGHT HAND SIDE
L2, ] 900-2521 1 ' PULLEY, IDLER (LARGE)
43, 300-0037 1 ROLLAR BRACKET
4, 900-5559 1 RUBBER ROLLAR
b4s. 300-0038 1 ROLLAR SHAFT )
44, 320-0010 1

FOQT UMRDHOMWT




A7

52" DECK

52 MCYER DECK ASSEMBLY

1984 Through+1986

00s52-T .
50521 nerF, PALYT no. .
T No. NO. . REqeD, DESCRIPTION - '
320-0000 1 MGWER DECK ’
| e 320-0001 1 COVER (SMALL) '
Only used with .7 3. 320-0002 1 ' COVER (LARCT)
Grass Blower,- L, 320-0003 -1 FOOT GUARD
: o ‘5. 320-0004 1 GEAR BOX MOUNT
6. 900-~3507 4. GAGE WHEEL BUSHING
e 3110002 1 BELT GUARD ‘
8. 320-0005 2. GAGE WHEEL MOUNT
9. 900~5534 3 SPRING WASHER
10, 320-0006 2 BRACKET, GAGE WHEEL MOUNT
11. 320-0007 2 YORK, CAGE WHEEL '
12, 320-0008 2 AXLE, GAGCEZ WHZEL
13, . eemmmeee 2 GAGE WHEEL BOLT .
14, 301-0024 "4 DECK LIFT ARM BACK ADJUSTA3LE
15. 300-00173 2 BUSHING, DECK LIFT ARM
16, 3000014 1 CROSS BAR '
17, 330-0012 1 BELT TIGHTENER
18, 300-0016 1 SPACER, IDLER
19+ 900-2525 . 1 PULIEY, GEAR BOX EIN-PU’I‘)
20, . 900-2510 1 . PULLEY, GEAR BOX (OQUT~EUT)
21, ' 900-2922 1. - PULIEY, IDLER (SMALL)
22, 900-2511 3 . PULIEY, SPIMDLE
2. 300-0017 3. | WASHER, SPINDLE
24, 900-3506 6 BEARTNG, SPINDLE
25, 300~0027 3 " SPACER, SPINDLE
26. 300~-0025 -3 HOUSIMNG, SPINDLE
27, ' 300-0026 2 SHAFT, SPIND
8., 900~5528 3 BLADE :
29, 300-0021 3 KEY, SPINDLE
30, 900-30058 - 1 DECK BELT
3. 900~-300L 1 DRIVE BELY
32, 900-5518 2 CABLE, DECK
) 33.. 90025519 2 FINS, DECK
U, 5005520 & HAIR PIN
35, 900-5536 b PINS, GAGE WHEEL
%6, - 900-h020 2 GAGE WHEEL,
37..° 900-5535 i GEAR BOX
38, 300-0022 1 .CROSS BAR PIN '
39, 300-0023L.H, 1 DECK LIFT ARM FRONT ADJUSTABLZ
40, JO0-0023R.H. . 1 DECK LIFT ARM FRONT ADJUSTABLE
Ly, 320-0009 1 COVER, RICHT HAND SIDE
L2, 900-2521 1 PULIEY, IDLER (LARGE)
u3, 300-0037 1 ROLLAR BRACKET
Ly, 900-5559 1 " RUBBER ROLLAR
45, 300-0038 1 ROLLAR SHAFT
: - ug, 320~0010 1 FOOT GUARD MOUNT
A4 2L D9t 47, 320-0019 1 COVER, DECK BLGWER PULLEY :
45 48, 330-0024R, K, o1 DECK LIFT ARM BACK ADJUSTABLE (1500C 1800C)
: . _ L9, 320-0012 | 2 GAGE WHEEL BRACKET SPACER 2 HOLE
| . _ 50, J20-0013 2 GAGE WHEEL BRACKET SPACER 1 HOLE
. : 51, " 330-0024L,.H, 1 DECK LIFT ARM BACK ADJUSTABLE (1600C 1800C)
28 : 52, 320-0014 1 SHOE, LEFT HAND SIDE _
- : $3. 320-00241, 4. 1 ! DECK LIFT ARM BACK ADJUSTABLE (1600 1800)
9' ‘ e 310-0006 1 - GEARBOX MOUNT ANGLE ™~ ~—— 7~ o

DIAGRAM

BELT PLACEMMENT | N NOTE1

E[F YOU HAVE INFLATABLEGAGE VHEELS, REFER TO 62 DEéK ASSEMBLY DRAWNING FOR
" ITEMS 6,8,11,12 & 36 FOR PART WUMBER R ,




-

0052T & 0052TC

1987 - 1991

, , 1987 - 1991
'a' . ' G52T & G52TIC .
. x 52" DECK PARTS '
‘ | . .
Part / . Part . ' )
Teem No. Descrlbtlon Qty. Item No. Description Qty.
1 | 63200000¢ | Deck, 2 1 69004006 | Tire, 11 x 4.00-5 S
" 2 | 632000156 | Foot Gpiard 1 9004005 | Rim, 5" -
3 | 32000166 | Foor Quard Mount 1 69001505 | Bearing, Wheel Assembly -
4 | G3200011G | Pulley Cover 1 15 | 310018H5C | ek Bolr, 1/4-20 x & 1/2", GRS |
5 | G3200002G | Centeér' Cover, 1 . (0052T and G52A Deck) 2
6 | G3200001G | Cover, LH o 314022Cc | Hex Bolt, L/4-20 x 4 1/2", CRS
7| 63200014 | Shoe, LH . 1 (00521 & C52A Deck) 2
B | 69005559 | Antl-scalp Roller 1 16 | G90OE096 | Wing Bolt A
9 | GI000038 | Snaft & Bracket 1 17 | G9006092 | Handle MNut . L
10 | c3000044 | Cavge Wheel Hount Bracket 2 18 | 69002044 | 10 Amp Circuit Breaker 11
11 | G3000043 | Gauge Wheel Mount ‘ 2 19 | G9005510 | Set Collar, 1" 2
12 | 63200018 | Fork (0052T & GS2A Deck) 2 20 | 69003501 | Bearlng, 1" A
63100007 | Fork (005IZTC & GS52AC Beck) - 21 | G9005615 | Fas-tatch Pin '1‘
131 | 53200008 | Axle {(00S2T & G5ZA Deck) 2 22 { 69005519 | Deck Pin ) 2
G20000L7 ;| Axle {QO52IC & GS2AC Deck) B 23] 69005520 | llair Pin Cotter 2
14 | GO00K02G | Gauge Wheel Assfy. {0051T & 24 | 69006043 | Thumb Screw, 1/4-20 x 1/2" 4
C52A Deck) - 2 25 | 69006020 | Wing Screw, 1/2-20 X 1% 1
9003510 | Wheel Asscmbly Bearlng - - .
9004004 | Gauge Wheel Ass'y. {0052IC & -
- G52AC Deck) 2

00521 & 00521C
- ' S ' G32T & G52TC
... 52" DECK DRIVE
“ o | - . . i
Part ' . Part '
Item No. Description | ; Qty. Item No. ‘Description Qty.
i " . v
£1 | G3210001G | Gearbox Mount (Serial Numbers 15 | 69002522 |Idler Pulley, Small -3 ¥ 1
I3 09-08-0945 & Up) 1 | | 16 [ 690030058 |Deck; Belt L 1
' G3200004C | GearboX Mount {Serial Humbers 17 { G9003004 |Deck Drive Belt L 1
Ch Prior to 09-08-0945) 1 18 | G9005842 |Gearbox - 1

2 | 63110002 | Belt Guard 1 1% | G9006002 |Spacer Washer , 12

3.} 63100006+ | Gearbox Mount Angle . 1 20 | 300115€ |Hex Tap Bolt, 1/4-20 x &0 1

4 | G3100012 | Belt Tightener 1 21 '30193H5C Hex Bolt, 5/16-24 x 3fa", GRS * 3

5 | 63000025 | Spindle Housing *3 22 | 63000017 |Washer, 5/16", 10 GA ’ -3

6 | G3000D27 | Spindle Spacer J 23| G9005534 |Blade Washer k)

7. | 63000026 | Spindle Shaft : ' 2 24 | 30206HSC.|Hex Bolt, 3/8-24 x 1 1/4", GRS |3

8 | 63000033 | Spindle Shaft, Long 1 25 | 40611 Key, 3/16" x 1" 6

9 | G9003506 | Spindle Bearing, 7/8" 6 26 | 3000016 |Spacer, Ldler Pulley 1
0 | 69005528 | Blade " 3 [ G60000G0 [Spindle. Housing Ass'y. -
11 | 69002511 Spindle Pulley . 4 ' (Includes Ltem 5, 6 &9 k!
12 9002510 Gearbox Pulley, Qutput 1 G6000023G]| Gearbox Hount Ass'y. (Tncludes

13 |’ G9002525 | Gearbox Pulley, Input 1. Items 1,'3; 12, 13 & 18) 1
14 | c9002521 | Idler Pulley, Large {," 1

4




REE.

OO OO bW

PART NO,
-~ C 39210
C 44612
C 39209
C 38066
C 39203
C 39200
C 37942
C 37910
c 37911
C 37912
C 37913
C 37914
C 38030
C 37915
C 38031
C 37916
C 38039
c 37917
C 37918
- C 44499
C 38033
113- 54
113-2419
© C 37920
C 37921
C 37505
C 37860
. C 37824
. C 37922
141- 56
C 38096
NSS
NSS
13- 3
192- 19
129- 101
131- .71
113~ 1
195- 102
C 37993
C 37756
192- 20
129- 102
192- 23
129- 105
113- 102
111- " 202
182- 528
193- 1000
111- 203
C 39221
C 39222

MODEL 52A, §2AC AND 52TCSS MOWER DECK

MOWER DECK AND ATTACHING PARTS (52"}

(USED ON CHAIN DRIVE MOWERS)
DESCRIPTION -

DEGK - 52

SHOE - skid

RIM - &

BOLT - 1/4"

NUT - 1/4"

NUT - 1/4'" -
BOLT - 1/4" -
WASHER - 1/4"”
FITTING - grease

NUT - 172"

v

CHUTE - fqot guard
MOUNT - foot guard
COVER - puiley
COVEFP’ center '

.........................................
........................................

ROLLER - anti-scalp
SHAFT - roller

BRACKET - gauge wheel mount
MOUNT - gauge wheel
FORK - {52AC, 52TCSS)
FORK - [52A)

......................................

" AXLE - wheel {52AC, 52TCSS)
AXLE - wheel (52A)
WHEEL - gauge (52AC, 52TCSS)
WHEEL - gauge (52A)

TIRE - 11 x 4.00- 5

BEARING - wheel (52AC 52TCSS)

BEARING - wheel (B2A). . ... .. ... ... .. . i )
- 20 x 4-1/2" (52A)

BOLT - 1/2"" - 13.x B6-1/2" (52AC, 52TCSS)
BOLT - wing

NUT - gauge wheel handle
BREAKER.- circuit, 10 amp
COLLAR - set
BEARING - 1°*
PIN - “"fas-tatch’"

...................................
....................................

PIN-deck .....................
P]N - gotter, hair
SCREW - thumb 1/4"°
SCREW - wing 1/4"" - 20 x 1"’
BOLT - 1/4"" -
LOCKWASHER - 1/4"

- 20 x 142" {use 113-3 and 192-19)
fuse 113-3 and 192-19)

.......................................

SCREW - set 5/16" - 18 x 1/2"" square head
LOCKWASHER - 5/16""
NUT - 5/16" -
LOCKWASHER - 1/2*"

.....................
.....................................

...........................................

BOLT - 5/16"" - 18 x 3/4"
" BOLT - 5/16" -
SCREW - #10 - 32 x 1/2”
NUT - #10 - 32
BOLT - 5/16""

BRACKET - height adjust R.H.

18 X 3/4" CAITIAGE . « . . v s o oo e e

BRACKET - height adjust L.H. . . .. ....... .. ... . ..o

1992 AND AFTER

NmmNMMMMM@OﬂMb&—lNMNNb—-‘-bN—'-"P‘”“'p#NMNN"—'MNMNMMNN—""““‘-‘—‘—‘




__REF,

=

CDCOCD‘-.E\-IG)U}LH&WM—‘—'

o

&

L e .
L) . -
- MODEL 52A, 52AC AND 52TCSS 1992 AND AFTER
MOWER DRIVE (52"} -
(USED ON CHAIN DRIVE MOWERS)
PART NO. DESCRIPTION REQ'D
C 38070 MOUNT - gear box (use before S/N 09- 08 0945) ... . ... 1
C .39205 MOUNT - gear box {use S/N'Q9-08-0945 and after) ................ 1
C 37875 GUARD - belt(early production). . ... ... ... ... o A
Cc 37877 ANGLE - gear box mount . 5. .. . . . e 1
€ 37929 TIGHTENER - belt . . .. ... . e e 1
C 37902“@r HOUSING ASSEMBLY - spindle {included 6 9. 42y .. . 3
- C 37880 , HOUSING -spindle-.................. ool 3
C’ 37881 .7 SPACER -spindle . ... ... ... e 3
C 37883/ SHAFT - spindle short {use before 5/N 013306046} ... ............! 2
C 44128 SHAFT - spindle, short {use S/N 013306046 and after} .., .......... 2 ;
C . 37884 SHAFT - spindie, long {use before S/N 013306046) .. ... . T 4 1 /_/ ‘
C. 44130 SHAFT - spindle, long {use S/N 013306046 and after} ..... S 1 /
C 42786 BEARING -spindle . ... ... . . . S e A 3 /
C’ 37930  BLADE - mower {use before S/N 013306046) .. . ... ... ... P /x 3/
.C 44136 BLADE - mower {use S/IN 013306046 and after) . .. ... ... FOEEEE /3
C 37931 PULLEY -spindle . .......0 . .« ... R AT 4
C 37932 PULLEY - gear box output .. ...... ,.". ...... R ' 1
C 37892  PULLEY - gear box input. .. ... ... C e e FAEERE e 1
C 37933 PULLEY - idler, large . . . " . ... .. T T R R o
C 37934 PULLEY - idler, small ... ... VR e e el R T
C 37935  BELT -deck ..... ... ... i 1
C 37894 BELT -drive . ... ... ... . . . ... .0 e JEE IR P 1
C 44917 GEAR BOX - angle drive (see page 53 for repa1rs) e g 1
C 37888 SPACER - washer. . . . ... ... pea e e R e 12
C 37901 BOLT - 1/4" - 20 x.4"" ... .. .. e o s e 1
114- 102 BOLT - 6/16"— 24 x 3/4"" .. ... ... PP Ao B 3
C 26344 WASHER - 5/16” -10ga. ................ [ 3
C 37886 . WASHER - bfade (use b&fore S/N 013306046) ...... P e - 3
113- 268  BOLT - 3/8"".- 16 x 1" .also requires-131:1216 Iocknut .
¥ “(use S/N 013306046 and after) .. ........ ... . 5.0l 6
“114- 201 BOLT - 3/8" . 24 x 1-1/4"" (use before S!N 013306046} ............ > 3
C 29581 KEY - 3/16" x 1% ... . ... .... I 6 !
C 37937 "SPACER -idler pulley . .........: e e ™
113- 312 . BOLT-7/116" - 14 x -1/ .../ .. 12
192- 22 . LOCKWASHER - 7/16" ....... e e 12
129- 104 NUT - 74167 - 147 ... L D e e e e TREEE 12
113- 267 -BOLT - 3/8” - 16 x 2- 1/2” R T R 1
129- 103 NUT - 3/8" ... ..... e T IR 1
192- 21 LOCKWASHEF} BB e e - T
113- 208 BOLT - 3/8” 16 x 1-1/4"" /. . . ... Lo A1
131- 71 NUT - 1/47 - 20 lock ... /. . . T 1
111- 371 ° BOLT - 3/8’” 16 x1' carnage ............................... 1
13- 102 BOLT - 5/16"" - 1B x 3/4” ................................... 4
192- 20 LOCKWASHEH BB /e I T 5
113- 102 BOLT - 5/16" - 18 x 3[4" ................................... 1
129- 102  NUT->B/M6"-18...0.....:...... O 1
113 1 BOLT - 1747 - 20 % 1727 e e e - 2
182- 19 LOCKWASHER - 1/4"" . e 2
219- 20 FITTING - grease 1/4" - 28 . . .. . . i in e e 3.




- -w .
) ' 00521CSS & 0052TCIY 1988 - 1991
'} F ' '
: 52 DECK PARTS
) . (USED ON HYDRAULIC DRIVE MOWERS)
- Part . A . ' _Part *

Item ~ Na, . " Deseription Quy.. Item No. Description Quy.
) 1| G3230000G] Deck, 52" 1 G3004006] Tire, 11 x &4,00-5 -
2| ©3200015G] Foot Guard 1 '69094005{ Rim, 5" ‘ .
3 _CJZDOOIGG Fdo; Guard Mount 1 GID03505]. Bearing, Wheel Assembly -
4| G3200011C| Pulley Cover e 1 15 | 314022C | Hex Bolr, lli-lJ x 6 1/2", GR2 2
5]' 63200002G| Center Cover 1 16 { 69006096 Wing Bolt ‘ . 4
6| ©3200001G| Cover, LH 1 17 | G9006092| Handle Nut 4
7| 63200014 | Shoe, LH 1 18 } G9002044| ‘X0 Amp Circuit Breaker 1
8| G9005559 | Anti-scalp Roller 1| |19 | G2005510| Set collar, 1~ 2
1 91 G3o000038 Sgaft'& Bracket_ 11 26 | G9003501 Bearing, -1" 4
10| GlI0D004L | Gauge Wheel Mount Bracket 2 21 G9005615 :fas-tatch Pin 1
11| G3000043 Gauge Wheel Mount 2 22 | G9005519) Deck Pin 2
12 ‘03300007 Fork 2 23 | G9005520| Hair Pin Cotter 2
13| G2000017 Axle- . 2 24 | G9006043] Thumb Screw; 1/4-20 x 1/2" 4
34 {- G9004004 | Cauge Wheel Assembly 2 25| GI006020] Wing Screw, 1/4-20 x 1" 1

0052TCSS & 0052TCIT - 1988 - 1991 .
52’ DECK DRIVE
(USED'ON HYDRAULIC DRIVE MOWERS)
Part . . ‘ Part - ‘
Item No, - 'Descriptlun - ' Quy, Iltem No. Déscriptlon Qty.

+ G3210001¢ | Gearbox Mount 1 151 69002522 |1dler Pulley, Small 1

G3110002 | Belt Guard (1B0Q) 11 16| G9003005B{ Deck Belt ‘ 1

$3300030 | Belt Guard (2000) . 1 17| 69003004 |Deck Drive Belt (1B0O) 1

1| 63100006 | Gearbox Mount Angle 1 G9003009 |Deck Drive Belt (2000} 2

4| G3300012 | Belt Tightemer 1 18| 69005535 |Gearbox 1

5| 63000025 | Spindie Housing . 3 19| 69006002 |Spacer' Washer , 12

6| G3a000027 '| Spindle ‘Spacer 3 20| 300115C |Hex Tap Bolt, 1/4-20 x 4" ' 1

7| caoooo2s Spindle Shaft 2 211 30103HSC [Hex Bolt, 5/16-24 x 3/4'%, GRS 3

81 63000031 | Spindle Shaft, Long “j14 |22f 63000017 |Washer, 5/16%, 10 GA 3

9| G9003506 | Spindle Bearlng & 23| G9005534 |Blade Washer ‘ 3

10 | G9005814 | Blade .. 13 “24 | 30206H5C |Hex Bolt, 3/8-24 x 1 174", GRS | 3
11 | 69002511 | Spindle Fulley 4 25§ 40611 Key, 3/1e" x 1" - 6 .

12| 69002510 | Gearbox Pulley, Output - - 1 26| G3000016 |Spacer, Idler.Pulley . 1

13 | G9002525 | Gearbox Pu{lej, Inpur (1800) 1 | 66000000 Spindie Housing Assembly, N

69002543 | Gearbox Pulley, Input (2000) 1 “ v+ |(lnclodes Items 5, 6 & 9) 3

14§ G9002521 | Idler Pulley, Lafge 1 '




Ay

REF.

CWL DO A N =

PART NO
C 44086
C 39208
C 39209
C 39204
C 39203
C 38200

C 37942
C 37910
C 37911
C 37912

- C 37913
C' 37914

't 37918
C 37916
C 37917
C 37918
C 44499
113-2419
C 37920
Cc 37921
C -37505
C 37860
C 37824,
C 37922.
C 10821
C ' 29029
NSS
NSS
113- 3

192- 19
129- 101"
121- 71
113- 1

. 195- 102
C 37993
C 37756
192- 20
129-. 102
192- 23
129- 105
113- 102
111- 202
182- 528
C 37598
111- 203

- SCREW - set 5/16"" - 18 x 1/2"" square head

0052TCSS & 00527C]I . 1992 AND AFTER

- B2 MOWER DECK AND ATTACHING PARTS
(USED ON HYDRAULIC DRIVE MOWERS)
" DESCRIPTION '

........................................

COVER - pulley
COVER - BaMIBr . . e e e e e
COVER - LLH. .. s LE L
SHOE -skid . ... ..« .0 ...
ROLLER - anti-scalp
SHAFT -roller . ..............
BRACKET - gauge wheel mount ... . ... ... ... ... . . ..o
MOUNT - gauge wheel .. ........... ‘
FORK ... ...... e e
AXLE - wheel . ... . . e e
WHEEL ~gauge . .. ... . . . . e e
TIRE-11x4.00-5....
RIM - B e
‘BEARING - wheel
BOLT.- 1/2"” - 13 x 6-1/2"
BOLT - wing . . % e e e
NUT - gauge wheel handle’
BREAKER - circuit, 10 amp . . ..
COLLAR - SBL . .. ottt e e
BEARING - 17 ' . ¢ ' v

L T T T L IR

PIN - “fas-tatch” .......... e R ,

PIN - deck
PIN - cotter, hair .. ...... ... ... ..., S e
SCREW - thumb 1/4’ - 20 x 1/2" {use 113-3 and 182-19)
SCREW - wing 1/4'' - 20 x 1"" (use 113-3)
BOLT - 1/4°' - 20 x 3/4"' S
LOCKWASHER - 1/4"" -
NUT - 1747 - 20 . e e
NUT - 174" - 20lock ... ......... e e e e
BOLT - 1/4"" - 20 x 1" : .

WASHER - 1/4% e
FITTING — grease

LOCKWASHER - 5/16""
NUT - 6/16" 18, . oo i
LOCKWASHER - 1/27
NUT - 172 - 18 . e e e
CBOLT - 5/16" - 18 X 314 .. e
-BOLT - 5/16°" - 1B x 3/4" carriage . .. .. .. . e
SCREW - #10 - 32 x 1/2”
NUT - 810 - 32 e e
BOLT - 5/16" - 18 x 1'" carriage

...................................

m.
m
P
w

PN RNNRNRNOBRNRNSNRNNRNE AN S S AR RRRNN S S NN == 2




REF.

OO DO WD

0oOONA0Od000NN00ARNNDNO000000000

PART NO.

39205
37875
37876
37877
37929
37880
37881
37883*
44128 **
37884"
. 44130 **
42786*
37930
44136 **
37931
37932
37892
37893
37933
37934
-37935
37894
37895
44241 -
37898
42775
. 37888 .
37901
39386
37900
37886°
37557*
113- 268 **

192- 20
113- 102
129- 102
13-« 1
182- . 19
C' 37902
219- 20

MOUNT - gear box
'GUARD - belt {2000)

-TIGHTENER - belt

. KEY - 3118 x 1
. SPACER - idler pulley

- NUT - 7/16"" -

0052TCSS & 0052TCII
52" MOWER DRIVE

(USED ON HYDRAULIC DRIVE MOWERS)

DESCRIPTION

GUARD - belt (18005S, 1800KSS, 1890, 1890K) ..

ANGLE - gear box mount

HOUSING - spindle
SPACER - spindle . . .

SHAFT .- spindle, short
SHAFT - spindle, short . . .. ... ..
SHAFT - spindle, long
SHAFT - spindle, long
BEARING - spindle
BLADE - mower

BLADE - mower

PULLEY - spindie
PULLEY - gear box output

1992 AND AFTER

..........................................
.........................................
........................................

PULLEY - gear box input (180055, 1800KSS, 1890 1890K, 1890\/) -

PULLEY - gear box input (2000)
PULLEY - idler, large
PULLEY - idler, small
BELT - deck

...............................

BELT - drive (180035 1800KSS, 1880 1890K)
BELT - drive (2000) °
‘BELT - drive (1850V)

GEAR BOX - angle drive {see page 83 for repairs) {Curtis mndel} .......
GEAR BOX - angle drive {repairs page 83) (Superlor model}". ... .......

SPACER - washer
BOLT - 1/4"" - 20 x 4"

BOLT - 5/16"" - 24 x 3/4" lock . .. ......... e e e

WASHER -'5/16" - 10ga. .. ..o ooite i [ o

WASHER - blade
BOLT - 3/8'" --24 x 1-1/4"'

BOLT - 3/8 - 16 x 1"’ (also required 131-1216 Iocknut} ............

BOLT - 7/16% - 14 x 1-1/4"
LOCKWASHER 7/16”‘

BOLT - 3/8'" - 16 x 2-1/2"
NUT - 3/8”
LOCKWASHER - 3/8"
BOLT - 3/8” - 16 x 1-1/4"
NUT - 1/4" - 20 lock
BOLT - 3/8" - 16 x 1’ carriage
BOLT - 5/16” - 18 x 1"
LOCKWASHER - 5/16"

BOLT - 5/16’" : 18 x 3/4"
NUT - 5/16", - 18
BOLT - 1/4'" - 20 x 1/2'"
LOCKWASHER - 1/4"

*use before S/N: 013306046
**use S/N: 013306046 and after

...................................
...............................

.................................
...........................................

HOUSING ASSEMBLY - spindle {includes ref. _
FITTING - grease 1/4'"-28 .. ... ............ e L

REQ'D

—




DECALS (Deck)

REF. PART NO.  DESCRIPTION
1 C '37491  DECAL - “"Whifling Blades’ . ........0........ccuoeurieeeo ..,
2 . C 37492 DECAL - ""Caution” discharge chute . . .. ... . ...t
3 C. 37493 DECAL - ““Caution” grass chute . .. .. ... .:.. .
4 C 37494  DECAL - “‘Danger”’

'AA CAUTION '
[ &= WHIRLING BLADES ,
&\) ' KEEP HANDS AND

o ~—

FEET CLEAR
| CAUTION |
8 WHEN THE VACUUM BLOWER §
# 1S REMOVED FROM THE MOWER

B DECK, REPLACE IT WITH THE
B DISCHARGE CHUTE. |

00 34T

'\ CAUTION |
D0 NOT OPERATE THIS RACHINE

ENTIRE GRASS CHUTE
OR VACUUM ASSEMBLY FURNISH:

I DO NOT OPERATE. M
“THIS ‘CUARD OR EN
CATCHER IS IN ITS PR

| DANGER

fil KEEP HANDS uad FEET AWAY

GEAR BOX

- 1982-1987

REQ'D
1
1
1
1
REF PART _
NO. NO ‘ DESCRIPTIONS
1. ~ 900-~7000 HOUSING HALF
© 24 900-7001 - XEY '
3, 900-7002" SHAFT
- by, 900-70073 HOUSING HALF
i 5, 900~7004 _RELIEF VALVE -
L 6. 900~-7005 RETAINING RING
- - v 900-7006 . GEAR -
- 8, 900-7007 SHAFT
9y 900-7008 BALL BEARING.
! 10, 900-7009 LOCKWASHER
.11, 900=7010 ALIEN HEAD BOLT
12. . 900-7011 FIFE PLUG




3

VOGO hWN =

ok ok e —h A wa
DO Wk =0

S
'sXkekekekeivisizisizizizieizEziesislzly)

SO M TN

-t ok ok
G B -
OOO0OOOa0O0O0O00O00

-
~

I

3

4

PART NO.

37898

37959
29581

37960

37961 ¢

37962
37963
37964
37965
37966

- 37987
37968

37974
37969
37970
37971
37547
37973
37975

42824
42823
42917
42927

. 42918

42921
42919
42920

42922
. 29581
42928 -

42926

42925 -

28215

SHAFT - pinion, with gear
SHAFT - cross, with gear
HOUSING - with tapped holes
HOUSING - with thru holes (not shown)
CUF - bearing
CONE - bearing
RING - retaining . .........
PLUG - pipe 1/4"*
SEAL - shaft
KEY - 3/16"" x 1" input shaft
PIPE - vent ;
BOLT - 5/16" x 1" socket head {(not shown)
CAP - end

GEAR BOX
(Curtis)

DESCRIPTION
GEARBOX ..............

HOUSING - half. .. ......
KEY - 3/16°" x 3/116” x 1”
SHAFT - input . . . .. e
BEARING - ball .........

RING - retaining ........
GEAR - output shaft ... ..
SHAFT - output
BEARING - ball

LOCKWASHER '

CAP SCREW - allen head . .
FITTING - grease 1/4'° NPT
SEAL -shaft ...........
GEAR - input shaft
PLUG - expansion . ... ...
ELBOW - street 1/B8"' x 90°
VALVE - relief

..................................

.................................

.................................

...................................

BUSHING - pipe 1/4" x 1/8"

.................................

.................................

.................................

e .
...............................

GEAR BOX
" (Superior}:

..........

.................................
.................................
..................................
----------------------

o

1988 AND AFTER

_n_n_.n_n..nM_nmmm_l_nN_l__n—lNN..n

- (D 2 =AW= D



GROUNDS MOWERS

e

Models

,-GI862 0062T,62TCSS,62TCH,
= 0062TCSS,0062TClI
(62“ MOWER DECKS)

“ Parts Llst

Grazer Dlvislon Ingersoll Equipment Company
‘ : ,/

i
P

wmneoonne Wi 54986

TABLE ‘OF CONTENTS /
G1862 MOWER DECK (1983) ............. SR TUORIURN e
" 0062-T MOWER DECK (1984-1986) .........oocourreeeeereei i (6
. 62" DECK DRIYE (1987-1988) ... ..o, a
. 62" PECK PARTS'(WBT.-I%B) ..... e .. . e e CB
00627C85,0062TCI DECK DRIVE {1988-1991) R e, 9
-00627CSS,0062TCII DECK PARTS (1988-1991) .................. TR e Cio
62TCSS 627C15 DECK PARTS (1992 AND AFTER) ............ i PTT C12 [
62TCSS,62TCH DECK DRIVE {1992 ARD AFTER) s PETOUD .,. (4 .
DECALS ......... S SRR UURE SOUITN of
‘GEARBOI(WSZ—WB?) ...... e e e ‘P2
GEAR BOX (1988 AND AFTER) ..... e I TSR U D4 |
APPLICATION CHART Ny )
y . I
62" DECKS ON CHAIN DRIVE MOWERS .
DECK MODEL " YEAR US,ED | MOWER MODEL
G|862 Lo 1983 Gl862 ‘ oo
0062-T -1984-1986 GI600 GI800
. 42" 1987-1988 ) G1800 K
627(SS 1989 AND AFTER . GIBUQCD
S ' ;.
" 62" DECKS ON HYDRAULIC DRIVE MOWERS
(DOEIS NOT IHCLUDE‘ LIQUID COOLED MOWER) | } ' '
. DECK MODEL YEAR USED " MOWER MODEL
{1062TCSS,00627CH 1988 1991 (1800,G2000
) éZTCSS,ﬂITCII ' (992 AND AF{ER G|890 G2090 62000




61862 MOWER DECK ASSEMBLY -

BELT PLACEMENT
" DIAGRAM

G1862 MOWER DECK ASSEMBLY

REF PART - NO.
' NO. NO. .REQUED, DESCRIPTIONS
1 330-0000 1 MOWER DECK
) 330-0001 1 COVER ESMALLg
3. 330-0002 1 . COVER (LARGE;
L, 330-0003 1 - ' FOQT GUARD
5. 330-0004 1 'CEAR BOX MOUNT
6. 900-3503 b GAUGE WHEEL BEARINGS
7. 330-0006 1 EELT GUARD
8. 1330-0005 o2 ‘GAGE WHEEL MOUNT
-9, 900-5534 3 SPRING WASHER »
10, -320-0006 2 BRACKET, GAGE WHEEL MOUNT
11. .- == 330-0007 2 FORK GAGE WHEEL
12,  200-0017 - 2. AXLE L
13, T 2 AXIE BOLT y .
14, 330-0024 2 DECK LIFT ARM BACK ADJUSTABLE
15. 300-0013 2 BUSHING, DECK LIFT ARM -
16, 300-0014 - .1 CROSS BAR- '
17. 330-0012 1 EELT TIGHTENER
18, 330-0016 1 . SPACER IDLER '
19. 900-2524 . 1 . PULLEY GEAR BOX EIN PUT)
20 900-2510 1 " PULIEY GEAR BOX { OUT PUT)
S N 900~-2522 1- 5° IDLER )
=2, " 900-2512 3 PULLEY SPINDLE
23, 300-0017 3 ‘WASHER SPINDLE
24, 900-35C6 . 6 EEARING, SPINDLE
25, " 300-0034 3 SPACER SFINDLE
26, - . 300-0031 '3 HOUSING SFINDLE
27. 300-0032 - 3 SHAFT SPINDLE
28, 900-5529 3 BLADE ‘
.29, 300-0021 3 KEY SFINDLE
30, 900-3008B 1 - EELT, DECK
3. .+ 900-3009 2 BELT, DRIVE
.32, 900-5518 2 CABLE DECK
.33 900-5519 2 PIN, DECK
34, 900-5520 6 HATR PIN
35, 900-5536 L PINS, GAGE WHEEL'
- 38, ~ 900-400k 2 . GAGE WHEEL
37 900-5535 1 GEAR BOX :
38, 300-0022 1 CROSS RAR' PIN
39, 300~0023L .H. 1 DECK LIFT ARM FRONT ADJUSTARIE. L.H
4o, 300-0024 | * DECK LIFT ARM FRONT ADJUSTABLE R.H
L1, 330-0009 1 COVER, RIGHT HAND SIDE
42, 900-2521 1 " PULLEY, IDLER LARGE
43, 330-0010 2 CABLE EXTENDERS'
Lly, 330-0008 1 SHOE IEFT HAND SIDE
L5 330-0011. . 1 SHOE RIGHT HAND SIDE
64 900-5510 2 SET COLLAR
e 300-0037 1 ROLLAR BRACKET
- 48, 900-5559 1 'RUEBER ROLILAR

ROLIAR SHAFT




{ 1984 Through 1986
62 MOWER/DECK ASSEMDBLY : 3 ' S | 0062-T .
' 3 : ' ‘ : : s - 62 MOWER DRECK ASSEMDLY
00 w2-T . L | R . : - '
, . ' ‘ o REp : PART NO, -
, o . : ' : ‘ NO. ‘ NO. NEQUED, . DESCRTITIONS
1 , 330=0000 i MOWER DRECK »
2: J30-0001 1 COVER (SMALL)
3. - 330-0002 1 COVER (LARGE)
b, 330-0003 1 FOOT CUARD
5. . 33%-000L 1 GEAR BOX MQUNT
6. 900-3507 .- . GAUGE WHEEL BEARINGS
? 311-0Q02 - C 1 BELT GUARD
8 .330-0005 2 . _ GAGE WHEEL MounT
9. 900-5534 J ' 'SPRING WASHER :
fo, . © 320-0006 2 BRACKET, GAGE WHEEL MOUNT
11, 330-0007 .2 FORK GAGE WHEEL :
12, 200-0017 -2 AXLE
13, mmmm——— ‘ 2 _ AXLE BOLT
14, 330-0024 LK. 1 .DECK. LIFT ARM DACK ADJUSTADLE
15, " 300-0013 2 BUSHING, DECK LIFT ARH
16. © 200-004il 1 CROSS DAR . C
17. : 330-0012 1 - BELT TIGHTENER
18. 230-0016 .1 \ SPACER IDLER ‘
19, , 900-2525 i , PULLEY GEAR BOX EIN PUT) |
20 - 900-2510 1. PULLEY GEAR BOX { OUT PUT)
: 21, 900-2522 1 5* IDLER :
b 22, | 900-2512 3 PULLEY SPINDLE
’ 21 300-001{7 - ) WASHER SPIIDLE
TR, . 900-35¢56 ) BEARING, SPINDLE
. 25, .. 300-003% 3 SPACER SPINDLE
. %6, 300-0031 3 ~HOUSING SPINDLE
L 27, . 1 300-0032 3 . SHAFT SPINDLE
28, . +. 900-5529 3 . .. BLADE -
: 29, " 300-0021 3 : - KEY SPINDLE
e : 30, 900-3008B 1 .- BELT, DECK
: 2. | T 900-3012 1 - BELT, DRIVE
32, 900-5518 2 CABLE DECK
33, : " 900-5519 P PINM, DECK
W, - 900-5520 6  HATR PIN .
35. . . 900-5536 4 PINS, GAGE WHEEL
25, ‘ 900-4004 2 GACE WHEEL .
37, 900-5535 1 - GEAR BOX
38, : 300-0022 1 CROSS BAR PIN | ‘ :
39, 300-0023 L.H. 1 DECK LIFT ARM FRONT ADJUSTABLE;: L.H.
Lo, ‘ 300-0023 R.K. 1 DECK LIFT ARM FRONT ADJUSTABLE R.H.
by, . 330-0009 o1 COVER, RIGCHT HAND SIDE -
bz, , 900-2521 1 PULLEY, IDLER LARCE
Ly, ' 330-0008 1 SHOE LEFT HAND SIDE
b5- - . 330-0011 1 SHOE RIGHT HAMD SIDE
L&, 900-5510 2 SET COLLAR . ‘
Ty, 300-0037, 1. NOLLAR PRACKET
48, 900-5559 | RUBBER ROLLAR
15:2. 300-0038 @ 1 ROLLAR SHAFT :
. 0-0020R,H. 1 T A
33130--0006“‘Fl ) o1 CERn B%xpmnéifnﬁq’ G @msraam

BELT PLACEMENT
DIAGRAM




o S . '1987-1988 . | ‘ T 1987-1988

 -62" DECK DRIVE - . o | .‘ 62" DECK PARTS "
g - , ‘ L ) .
REF. PART  AMT. ’ ' ‘ REF. PART  AMT. : : .
ND,  NO. RED‘D DESCRIPTION : NO. NO. REQ'D DESCRIPTION REF. PART AMT. " REF, PART AMT. ‘ B,
1, 330-0004 1 GEAR BOX MOUNT ‘14, 900-2521 1 IDLER PULLEY LARGE | NO, MO, - RE)'D DESCRIPTION NO.  NO. REQ'D DESCRIPTION -
2. 31-0002 1 BELT GUARD . +15. ©900-2522 1 IDLER PULLEY SMALL T, 1300000 1 69" DECX . : Lo, - 9004004 2 GAUCE WHEEL ASSDMELY
3. 310-0006 1 GEAR BOX HOUNT ANGLE 16. ©900-3008B 1 DBECK BELT 2 3300027 1 POOT GUARD ‘ 3004006 S 00 % 5 TiRE
4. 330-0012 1 BELT TIGHTENER ‘ ' 17. . 900-3012 1 DECK DRIVE BELT Y 3300028 1 FOOT CUARD MOUNT 500-4005 RIK 5% :
S. 300-0031 3 SPINDLE HOUSING - 18. 900-5535 1- GEAR BOX 4, 330-0025.1 PULLEY COVER 900-3%05 BEARING (WHEEL ASSEMELY)
6. 300-0034 3  SPINDLE SPACER . 19.. 900-6002 12 SPACER WASHER s 3300002 1 CENTER OOVER 15. 9008133 2 AMLE BOLT
7. 300-0032 2 SPINDLE SHAFT % 20, 900-6034 1  ADJUSDMENT: BOLT 6. 330-0001 ‘1 LEFT HAND COVER . . 16, 500-6096 4 WING BOLT
8. 300-0040 1 SPINDLE SHAFT 21.  900-6053 3 5/16-24 x 3/4 HEX BOLT ) : 3 3300008 1 LLFT HAND SHOE 17 9000093 4 HANDLE WIT
13' 900_900 g;gﬁ g SPINDLE BEARING T 22.  300-0017 3 5/16 WASHER 10 GA . . B. G00-5559 1 ANTISCALP ROLLER : 18, 900-2044 1 10 AMP CIRCUIT BREAKER - . -
. 3 BLADE 23, 900-5534 3 BLADE WASHER : . 9. 300-0038 1 SHAFT & BRACKET 19. 900-5510 2 1" SEL COLLAR :
11. 900=2512 4 SPINDLE PULLEY : 24, 9006080 3 3/8-24 x 1 1/4 HEX BOLT . : . 10. WO-0044 2 GAUGE WHEFL -MOUNT BRACKET 20, '900=-3501 4 1" BEARING .
12, . 900-2510 1 GEAR BOX PULLEY (OUT PUT) 25. .300-0021 6 3/16 KEY STOXK o ‘ 11. 300-0043 2  GAUGE WHEEL MOUNT 21, 900-%615 1 FAS-TATCH PIN -
13, 900-2525 1 GEAR BOX PULLEY (IN PUT) . 12. 330-0007 2 FORK 22, 900-5519 2 DECK PIN ‘
' . 13.  200-0017 2 AXLE 23, 900-5520 2 HAIR PIN COTTER
1

;- ' N ‘ ‘ : 24, - 330-0011 RIGHT HAND SHOE




:

PART

AMT.

0062TCSS & 0062TCHH
‘62" DECK PARTS

1988 - 1991

* 0062TCSS & 0062TCH .
62" DECK DRIVE

1988-1991

/

RICHT HAND SHOE
!

REF. PART - AMT.
NO. WO, REQ'D DESCRIPTION NO. NO. ” REQ'D DESCRIPTION
l. 330-0000 1, 62" DECK 14, 900-4004 '2  GAUGE WHEEL ASSEMELY
2, 330-0027 1 FOOT GUARD : 9004006 11 x 4.00 x 5 TIRE
3, 3300028 1 'FOOT GUARD MOUNT S00-40D0%5 RIM 5"
4. 330-0025 ) PULLEY COVER 900~2505 BEARING (WHEEL ASSEMBLY)
S. 330-0002 1 CENTER COVER 15. 900-6133 2 AXLE BOLT .
. 6. 330-0001 1 LEFT HAND COVER 16, 900-6096 4 WING BOLT
‘% 330-0008 1 'LEFT HAND' SHOE 17. 9006092 4 ' HANDLE NUT .
. 900-5559 1  ANTISCALP ROLLFR 18. 900-2044 1 10 AMP CIRCUIT BREAKER
9, _ 300-0038 1  SHAFT & BRACKET 19. $00-5510 2 1" SET COLLAR
10.  300-0044% 2  GAUGE WHEEL, MOUNT BRACKET 20. * 900-350L 4 1” BEARING
1. 300-0043 2 GAUGE WHEEL MXWNT 21,  900-5615 1 FAS-TATCH PIN ‘ -
12.  330-0007 2 ' FORK 22, 900-5519 2 DECK PIN: ‘
13.: 200-0017 2 ° AXLE 23. '900-5520 2 HAIR PIN COTTER
‘ 24, 3300011 1

—
—

REF. PART = AMT. : REF. PART AMT, :
NO.  NO. RRY‘D_DESCRIPTION NO.  NO. REQ'D DESCRIPTION

1. 3IN-0004 1 GEAR BOX MOUNT 13.  900-~2543 | CEAR BOX PULLEY (IN PUT)(2000)
2. MM1-0002 1 BELT GUARD (1B800) 14. 900-2521 1  IDLER PULLEY LARCE

2. 330-0030 1 BELT CUARD (2000) 15. ©500-2522 1  IDLER PULLEY SMALL

3. 30-0006 1 GEAR BOX MOUNT ANCLE 16, -900-3008B 1  DECX BELT

4. 3O-0012 1 MELT TICITHNER 17.  000-3004 1 DICK DRIVE RELT {1800)
5. 300-0031 3 SPINDLE BOUSING 17.  500-3023 2  DECK DRIVE BELT (2000}
6. 300-0034 1 SPINDLE SPACHR ‘18, 900-553% 1 GEAR BOX

7. 300~0032 2 SPINDLE SHAFT 19. 900-6002 12 = SPACER WASHER
8. 300-0040 1  SPINDLE SIAFT LONG 20,  900-6034 1 AMJUSDMENT BOLT
9. 900-3506 6 SPINDLE BEARING 21.  900-6053 3 5/16-24 x /4 IEX DOLT
10.  900-5529 3 BLADE o 22, 300-0017 3 5/16 WASMER 10 CA

. 900-2512 4 SPINDLE PULLEY- 24,  900~5534 3  HLADE WASIER ‘
12, 900-2510 1 CEAR BOX PULLEY (OUT PUT) 24, O00-BUB0 3 3/B-24 x 1 L/4 HIX BOU
13, 900-2525 1 25.  300-0021 & 3/i6 KEY STOCK

GEAR BOX PULLEY (IN PUT)}{1800)




53

REF.

. ;
CWEODA P WK ~

-
L) b2 —

Y

15
16

-18

19
20
21
22
23

25
26

" DECK - 62"

CSHOE-- skid LLH. ... oo . P

" MOUNT - gauge wheel

. BEARING - 1”

*SCREW - wing 1/4"" - 20 x 1" {use 113-3)

62TCSS & 62TCI 1992 AND AFTER
62" MOWER DECK AND ATTACHING PARTS

DESCRIPTION ' o _ ‘ REQ'D

CHUTE - foot guard
MOUNT - foot guard
COVER - pulley
COVER - center

............................................

ROLLER - anti-skid . . ... . .. . . . . e e,
SHAFT -roller . ..... ... .. ...... L e e
BRACKET - gauge wheel mount

FORK'- gauge wheel. . . . .. .. ... iu. it i
AXLE:- gauge wheel . . ., .. ... ... . .... S

WHEEL -gauge, . ... ... ... ... oo e e

TIRE - "1 x 4.00 -5

RIM-56"..... .. e e e e e e

“BEARING - wheel .. ... . . .. .. e
BOLT - 1/2""-- 13 x 6-1/2"
BOLT - wing....... e e e e e e
NUT - gauge ‘wheel handle
BREAKER - circuit - 10 amp
COLLAR - set 17 ..

......................................

....................................

.........................................

PIiN - ““fas-tatch’
PIN - deck ... .. s e e e e e e e
PIN - cotter, hair ........... e e e e
SHOE - skid R.H. L

SCREW - thumb 1/4"" - 20 x 1/2"" {use 113-3 and 192-19}

...........................................

WEIGHT - tail, 13 1b. .. ...

W B NN AN S RRNRN= S RNNRNRORN S - o=

HF




P
ErAA

MNa = e o ed ek e =2 3 ’
QOO AEWN—_SOOONOTN AW =

AEF.

(%]
—

NN
X~ NN

OCO0000000OOO0O0000000000

PART NO.

41757
37875
37877
37929
37945

44132
44134
42786
44138
37950
37932

© 37892
37933
37934
38929
37894
37898

37888
37901
39386
37900

37946

42775

- 4

113- 268 .

‘C 295817

C 37937
C 37951
219- 20

"TIGHTENER - belt

. SHAFT - spindle, short

.BOLT - 5/16"" - 24 x 3/4'" . .
. WASHER - 6/16”, 10ga ........ ... v e e

62TCSS & 627C IEI
62" MOWER DRIVE

DESCRIPTION

ANGLE i} gearb'ox 'méur;t .............................

....................................

HOUSING - spindle
SPACER - spindle

SHAFT - spindle, Ioﬁ‘gk“
BEARING - spindle . .. ."........

1992 AND AFTER

BLADE . .....0ooooo N, SRR

PULLEY -spindle . ................ N e
PULLEY - gear box output \,

PULLEY - gear box input
PULLEY - idler, large
PULLEY - idler, small
BELT -deck . ... ... ... ... 0o, e e
BELT - drive {1800SS, 1800KSS, 1890, 1890K) ... ...............
GEAR BOX - angle drive (see page B3 for service) (Curtis model) ... ...

..........................................

_ GEAR BOX'- angle drive (see page 83 for service} (Superior model) ... . ..

WASHER - spacer ‘

BOLT = rarrooe x'q-.'; ......................................

BOLT - 3/8" - 16 x 1" {also requires 131-1216 locknut). . e '

CKEY - 318" x 316" x 17 L.l fe e T PR '

SPACER - idler pulley . ... ... ... P e e e
HOUSING ASSEMBLY - spindle (inciudes ref. 5,6, 8) . ..............
FITTING - grease .1/4" - 28 ‘ )

for model 62 TCSS
*use before S/N 013306063
**use S/N 0133060863 and after

for model 62TCII , '
.*use before S/N 013307056
**use S/N 013307066 and after

»~

L]




/- . Decats '(Déf:ici ZL<

REF. . PART NO. DES/éRIP'FIO_N REQ'D
1 C 37491 . DECAL - "*Whirling Blades’ . ... ... . ......... ....... .. ... 1
2 C 37492 DECAL - “'Caution” discharge chute .. ..... ... 1
3 C 37493 DECAL - ""Caution”" grass chute .. . .. ..... . ... ... ... .. ...... 1
4 C 37494 DECAL - “Danger’ . . .. . i 1

‘{4 CAUTION

< WHIRLING BLADES ;|

&\) KEEP HANDS AND
| " FEET,CLEAR °
. CAUTION ' & CAUTION
B WHEN THE VACUUM BLOWER 8 00 NOT OPERATE THIS. MACHINE
f IS REMOVED FROM THE MOWER “fl - |, ENTIRE GRASS CHUTE J :
"B DECK, REPLACE IT WITH THE- j OR VACUUM ASSEMBLY FURNISH:

DISCHARGE CHUTE.~ 4 £ BY THE MANUFACTURER,__

. D0 NOT OPERATE MOWER UNLES :
- 1RD OR ENTIRE GRS
- . \ " DROPER PLA ’
- I_DANGER |

"KEEP HANDS and FEET AWAY

-t ‘.

REF,

GEAR BOX 1982-1987

) D =N

OIS
' 3

PART .
NO, NO, DESCRIPTIONS °
1. © 900-7000 - . HOUSING HALF
- 2. ' 900-7001 ' KEY
3. 900=-7002 - SHAFT . _
4, 900-7003 HOUSING HALF
5. 900-7004 RELIEF VALVE
6. 900-7005 . RETAINING RING
7. 900-7006 . . - GEAR
8. 900-7007 - SHAFT.
9, 900-7008 BALL BEARING
10, 900~7009 . LOCKWASHER
11. 900-7010 ALIEN HEAD BOLT .
12, ' 900-~7011 FIFE PLUG




REF. .

DO~ AWk =

— et o b ol -
EBWNADDONDON R WN =
"OO00O0000000O000

PART NO.

F HO0000000N000000000

37898
37959

© 29581

37960
37961
37962
37963
37964

37965

37966

37967

37968
37974
37969
37970
37971
37541
37973

37975

42924

© 42923
42917

42927

42918
42921 .

42919
42920
429822
29587
42928
42926

. 42825
28215

DESCRIPTION
GEAR BOX

SHAFT - inp

© BEARING - ball
BUSHING - pipe 1/4"' x 1/8"

" GEAR BOX

ut

tCu.nls)

1988 AND AFTER

HOUSING - half
KEY - 3/16" x 3/16" x 1"

...........................................
...........................
............................................

RING -retaining . ... ... ... innninnnneenns T
GEAR®- output shaft

SHAFT - output
'‘BEARING - ball

LOCKWASH

ER

GEAR - input shaft

PLUG - expansion
ELBOW - street 1/8" x 90°

VALVE - reli

SHAFT - pinion, with gear
.SHAFT - cross, with gear
HOUSING' - with tapped holes
HOUSING - with thru holes {not shown}

_CUP. - bearing

. SEAL - shaft. -

. KEY - 3/16'" x 1" input shaft

PIPE - vent

CAP -end .

ef

" GEAR BOX

CONE - bearing
RING' - retaining
PLUG - pipe 1/4"'

{Superior}

CAP SCREW - allen head .. .. ... ...........0. .0 ...

FITTING - grease 1/4'° NPT
SEAL - shaft

............................................

GREASE - synthetic, cartridge

............................................

..........................................

...............................................

[N

BOLT - 5/16"" x 1" socket head {not shown}




GROUNDS MOWERS

Models

MK52-1B,MK52-28,
~ MK62-1B,MK62-28
 MULCHING KITS

Parts Llst

. - | Ingersoll Equipment Co., Inc.

Grazer Divislon Ingersoll Equipcmm COnt:any
Wlnneoonne Wi 54986

/ { ’ SR s &




) — : ' - . ' , o . o - . MULCHING KITS
: ‘ ‘ S . ‘ . (MK52-2B) {MK52-1B) (MK62-2B) {MK62-1B)
REF: PART NO. ~ DESCRIPTION .

y 1 C 45238 CAP -end (MK52-2B) (MK52-1B) . .. .......... .. ... .. e T 1
1 C 45512 "CAP - end (MK62-2B) (MKE2-1B) ShOWR . . .\ o oot et e 1

2 - C 37505 "BREAKER - TOAMP .« vt et e et e e e e e s 1
-3 182-  B28  SCREW - #10 - 32 x 112" . . et e 2
‘4 193- 1000 NUT - 10 - B2 100K . o o o oo e e e e e e e e e e e 2
5 C' 37494 DECAL - “Danger’ .. . e i
6 C 37956 - SHOE-skid .. .. ... 1
7 T11- 132 BOLT - 5/16° - 18 x 3/4™ CAMIAGE .« . « o v oo e e e 2

8 192- 20 WASHER - lock B/16" . 1. . . o 2
R 129- 102 NUT - 5/16” - 18, .. oo e e e 2

10 C y 45240 BAFFLE - R.H. {(MK52-2B) (MKB2-1B)} .. . .. .ot i i oo e e 1

10 - Cf 45516 - BAFFLE - R.H. (MK82-2B) {MKB62-1BY shown .. _.........:...... .. 1
11 45248 BLADE - MKB2-2B (18} .. ... ..ot 3
11 C 45901 BLABE - MKB2-1B{18) ............. ... .................. 3
11 ©C 45511 . BLADE - MKB2-2B (27.5") SROWN: . . .\ oottt et 3
11 " C 46050 BLADE - MK62-1B {21.5'") ... .. S k}
12 C. - 45244 BAFFLE - L.H, (MK52-2B) (MKB2-1B) . .. .. .. ..o, 1
12 C 45519 BAFFLE - L.H. (MK62-2B) (MK62-1B) Shown . . . . . .. .. oo 1

13 C113- 0102 BOLT - 5/16" - 18B.x B/A% 6
14 113- 103 BOLT - 5/16" - 1B X 1'" . . e 4
15 € 42056 SCREW - 5/16" x 18 X 5/B" . o\t et e ettt L 1
16 195- B21  WASHER - B/18™ X B/8" ... it et 7
17 195- 103 WASHER - 3/8" x 7/8" . i e 4

18 131 0 89 NUT - 5/16” - 1B10CK « o o vv ettt e e e e e 11

b3 l
e ! . P 1,
J
- . - ~




